	REF NO. 

	PART NO. 

	DESCRIPTION 

	QTY. 


	01

	0112578
	PUMP CASING

	1


	02

	0112579
	FLANGE BRACKET*

	1


	03

	0114640 
	VOLUTE

	1


	04

	0113532
	IMPELLER

	1


	05

	0112822
	SUCTION FLANGE

	1


	06

	0112665
	CHECK VALVE

	1


	07

	0111359
	DELIVERY FLANGE*

	1


	08

	0110541
	DEL. FLANGE GASKET

	1


	09

	0117158
	SE H-50X FRAME

	1


	10

	0110466
	ADJUSTING WASHER

	3


	11

	0118078
	20A PLUG SET

	2



	
	REF NO.

PART NO.

DESCRIPTION

QTY.

13

0110688
MECHANCIAL SEAL

1

15

0115014
O RING

1

16

0112792
O RING

1

17

743119046
M8*22 HEX BOLT

4

18

743119047
M8*25 HEX BOLT

4

19

743119045
M8-*20 HEX BOLT

3

20

743119051
M8*35 HEX BOLT

4

21

734532076
M8*60 SOCKET BOLT

4

22

827419008
M8 NUT

4

23

854255008
M8 SEAL WASHER

4

24

0110515 
RUBBER MOUNT

4




[image: image1.jpg]



